
ROWING MACHINE WRX700 / RUDERGERÄT WRX700

SPORTSTECHRowing machine WRX700
Rudergerät WRX700

Number in 
explosion 
drawing

Item number Description
Number in 
explosion 
drawing

Item number Description

SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW
EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

1

2

3

4

5

6

7

89

10

11

12

13

14
15

16
17

17

18

18

19

20

20

21

22

23

23

24

25
26

27

28

29

30

31

32

33

34
35

36
37

38

39

40

41

42

70

43

43

43

43

43

44

44

46
45

47

48

49

50

51
52

53

54

59

56

57

58

60

61

62

63

66

64

6563

67

68

69

70

42

71

72

73

73

74

74

75

75

75

75

77

77

77

77
77

83

79

80

89

82

78

83

83

83

83

83

83

84

85

85

85

85 85

85

85

85

87

87

85

85

87

87

87

87

87
86

86

86

86
86

88
88

88

88

86

81

90

91
91

91

91
91

91

91
91 91

92
92

92

92
92 92

92
92

92

93
93

93

93

93
93

93

93

93 93

94
94

95

76

76

76

76

76

76

76

76

76

76

77
77 77

71

1 SP_WRX700_01 M ain fram roof

2 SP_WRX700_02 Pedal plate

3 SP_WRX700_03 Left shrouding plate

4 SP_WRX700_04 Right shrouding plate

5 SP_WRX700_05 Tailgate

6 SP_WRX700_06 Pedal plate

7 SP_WRX700_07 Track board left front

8 SP_WRX700_08 Track board right front

9 SP_WRX700_09 Track board left rear

10 SP_WRX700_10 Track board right rear

11 SP_WRX700_11 Handhold plate when fo lding

12 SP_WRX700_12 Tail connecting plate

13 SP_WRX700_13 Connecting iron part left

14 SP_WRX700_14 Connecting iron part right

15 SP_WRX700_15 C-shape connecting iron part

16 SP_WRX700_16 Twin right-angle connecting part

17 SP_WRX700_17 Tailgate right-angle connecting part

18 SP_WRX700_18 Right-angle connecting plate

19 SP_WRX700_19 Hinge

20 SP_WRX700_20 Alumimum edgings

21 SP_WRX700_21 Blanking cap of main fram roof

22 SP_WRX700_22 Body frame pulley

23 SP_WRX700_23 Copper bush of graphite

24 SP_WRX700_24 Turning wheel

25 SP_WRX700_25 C-shape elastic collar

26 SP_WRX700_26 Turning wheel gasket plate

27 SP_WRX700_27 M etallurgy unit

28 SP_WRX700_28 Axis of conduction

29 SP_WRX700_29 Wheel of conduction band

30 SP_WRX700_30 Driving band

31 SP_WRX700_31 Unit of placing in handle

32 SP_WRX700_32 Handle

33 SP_WRX700_33 Rope buckle of handle

34 SP_WRX700_34 Regulating pedal unit

35 SP_WRX700_35 Pedal plate of contro l

36 SP_WRX700_36 Bind tape of self-adhesion

37 SP_WRX700_37 Console

38 SP_WRX700_38 Ipad support

39 SP_WRX700_39 Elastic string

40 SP_WRX700_40 Pothook of elastic string

41 SP_WRX700_41 Pulley of tailgate

42 SP_WRX700_42 Pulley of elastic string

43 SP_WRX700_43 Foot cushion

44 SP_WRX700_44 Limit cushion of seat

45 SP_WRX700_45 Spring fastener

46 SP_WRX700_46 Hook

47 SP_WRX700_47 Upper water tank

48 SP_WRX700_48 Below water tank

49 SP_WRX700_49 Interlayer of water tank

50 SP_WRX700_50 Paddle blade

51 SP_WRX700_51 Rotary knob of water tank

52 SP_WRX700_52 Choke plug of upper water tank

53 SP_WRX700_53 Seal ring

54 SP_WRX700_54 Water valve 1

55 SP_WRX700_55 Water valve 2

56 SP_WRX700_56 Upper spindle of paddle blade

57 SP_WRX700_57 Below spindle of paddle blade

58 SP_WRX700_58 Support shaft of water tank interlayer

59 SP_WRX700_59 Seal ring of water valve

60 SP_WRX700_60 Gasket of water valve 1

61 SP_WRX700_61 Gasket of water valve 2

62 SP_WRX700_62 Seat pad

63 SP_WRX700_63 Plank of seat bottom

64 SP_WRX700_64 Spacer cover of seat limit wheel

64 SP_WRX700_64_V1 Spacer cover of seat limit wheel

65 SP_WRX700_65 Roller shaft

66 SP_WRX700_66 Seat limit wheel

67 SP_WRX700_67 Idler wheel of seat bottom

68 SP_WRX700_68 Hexagon socket bolt M 8X127

69 SP_WRX700_69 Seat ro ller spacer bush

69 SP_WRX700_69_V1 Seat ro ller spacer bush

70 SP_WRX700_70 Screws of hexagon socket cap M 10x40

71 SP_WRX700_71 Hexagon nut M 10

72 SP_WRX700_72 Limit support

73 SP_WRX700_73 PU movement wheel

74 SP_WRX700_74 Screws of hexagon socket cap M 8x20

75 SP_WRX700_75 Round head nut

76 SP_WRX700_76 Gasket

77 SP_WRX700_77 Gasket

78 SP_WRX700_78 Screw M 10x140

79 SP_WRX700_79 Head screws st4x20

80 SP_WRX700_80 Screw

81 SP_WRX700_81 Pan head screw M 2.5

82 SP_WRX700_82 M 6 hexagonal nut

83 SP_WRX700_83 M 3.5 screw of countersunk head

84 SP_WRX700_84 Pan head hex socket screw M 8x73

85 SP_WRX700_85 M 8 hexagonal locknut

86 SP_WRX700_86 Screw M 8x40

87 SP_WRX700_87 Screw M 8x55

87 SP_WRX700_87_V1 Screw M 8x45

88 SP_WRX700_88 Pan head screw M 6x31

88 SP_WRX700_88_V1 Pan head screw M 6x20

89 SP_WRX700_89 Hex socket head screw M 3X28

90 SP_WRX700_90 Hex socket nut M 3X28

91 SP_WRX700_91 Screw M 8x33

92 SP_WRX700_92 Screw M 8x42

92 SP_WRX700_92_V1 Screw M 8x40

93 SP_WRX700_93 Screw M 8x39

93 SP_WRX700_93_V1 Screw M 8x40

94 SP_WRX700_94 Screw M 8x47

94 SP_WRX700_94_V1 Screw M 8x45

95 SP_WRX700_95 Guide line fixed unit

not in drawing SP_WRX700_96 Seat set

not in drawing SP_WRX700_97 Water pump

not in drawing SP_WRX700_98 Sensor

not in drawing SP_WRX700_99 Driving band set

not in drawing SP_WRX700_100 Water pump manually

not in drawing SP_WRX700_M anual M anual

not in drawing SP_WRX700_Screw set Screw and tool set

not in drawing SP_WRX_CT Chlortabletten

not in drawing SP_WRX700_Sticker_01 Resistance

not in drawing SP_WRX700_Sticker_02 Level Gauge


